FO1 ZEZES % MAIN FRAME

12 13 1 1415




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [GB/T 819.1 M6X 16 SCREW (M6 X 16) + K S A8 (M6 X 16) 14
2 |A1216370 RUBBER GASKET, CARGO BOX ZE R 4
3 01208010 REAR FENDER (L) Ja PR A 1
4 |GB/T 16674.2 M10X1.25X60|BOLT, FLANGE (M10X1.25X60) |/ 2miZEi (M10X 1. 25X 60) 8
5 101201030 SIDE BRACKET, L Je AR LA 1
6 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N EBUERE (M10X 1. 25) 8
7 01201010 MAIN FRAME LRy EY) 1
8 101109030 ORNAMENT PANEL, WHEEL (L) R N 2R (7)) 1
9 101109040 ORNAMENT PANEL, WHEEL (R) TR N AR (£7) 1
10 |S0501002 RIVET (b 5X 16) FIEET (b 5X16) 17
11 01201040 SIDE BRACKET (R) AR LA 1
12 01016020 BATTERY PANEL HITHT A HL R 1
13 01208020 REAR FENDER (R) JE PSR AR A 1
14 |GB/T 6187.2 M6 LOCKING NUT (M6) 7N Bl KB (M6) 6
15 |GB/T 845 4.8X%X16 SCREW (ST4. 8 X 16) 25 Sk B BURET (ST4. 8 X 16) 8
16
17
18
19
20
21
22
23

Do
=~




RENHL ENGINE

F02

ALY ‘ IMNMMM
o Y 2N i ‘U'Al —
AR Ty SR 000 s

.ﬂmll.lhl..a.-

N7 { R \\

@@I OO 8 =

I =eae Sl =2 \..»




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [A0100020 ENGINE RN 1
2 1S0301007 HOOP (& 80— & 100) o4 (b 80— d 100) 4
3 |A0106030 JOINT, AIR OUTLET DUCT CVT H U 23k 1
4 |A0106010 AIR INLET DUCT CVT H RV 1
5 (S0301006 HOOP (& 51— & 70) g (b 51- b 70) 4
6 |GB/T 6187.2 MI2X1.25 LOCKING NUT (M12 X 1. 25) 7N A E SR EE (M12X 1. 25) 1
7 |GB/T 93 12 SPRING WASHER (& 12) TP (b 12) 3
8 |GB/T 95 12 WASHER (& 12X ¢ 24X 2) P (b 12X 024X 2) 2
9 |H0104020 RUBBER WASHER Grip iR (&) 2
10 |GB/T 16674.2 M12X1.25X 175 |BOLT, FLANGE (M12X 1. 25X 175) | N2 TR M12X 1. 25X 175) | 1
11 00103030 REAR BRACKET, ENGINE RAWLE AL 1
12 |GB/T 16674.2 M10X 1. 25X 20|BOLT, FLANGE (M10X 1. 25 X 20) INFVE TSRS (M10 X 1. 25X 20) 2
13 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A E AR EE (M10 X 1. 25) 2
14 |A0106081 AIR OUTLET DUCT R HHLRE RS 1
15 |A0106180 NET COVER, CVT HOSE OF IMPORT WIND [CVTidk R4 3 ¥4 1
16 |GB/T 6170 M12 NUT (M12) N FHERE (M12) 2
17 |GB/T 5782 M10X1.25X25 [BOLT (M10X 1. 25X 25) Ah7S FIERE (M10X 1. 25X 25) 4
18 |GB/T 93 10 SPRING WASHER (d 10) L HPE (b 10) 4
19 00103020 WASHER KAWL E By 4
20 00104010 RUBBER CUSHION (BOTTOM) KAWL E T G2 4
21 00104020 RUBBER CUSHION (TOP) KA & 2% 8 4
22 100103010 HOLDER, ENGINE RN 225 e 4
23 |GB/T 5782 M12X 150 BOLT (M12 X 150) GRS IR (M12 X 150) 2
24 |A0106050 JOINT, AIR INLET DUCT CVTHEXE M4k 1
25 |A0106040 JOINT, AIR INLET DUCT CVTHE X 1




FO3 By M R FRONT SUSPENSION




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE ($) REMARKS

1 |GB/T 5786 M10X30 BOLT (M10X 30) Ah7S F B8 (M10 X 30) 8

2 |A0803020 WHEEL HUB B 2

3 [A0803030 FRONT BRAKE DISC Hij 1 5 4% 2

4 [GB/T 893.2 62 CIRCLIP FLH S 4 2

5 [A0503020 BEARING (DAC3562) Ik (DAC3562) 2

6 |A0503030 STEERING KNUCKLE (L) Je A 1

7 1A0503010 STEERING KNUCKLE (R) A s v] T 1

8 |GB/T 5785 M10X1.25X40 [BOLT (M10X 1. 25X 40) ARSI IERE (M10 X 1. 25X 40) 2

9 [GB/T 93 10 SPRING WASHER (& 10) JEEE I (b 10) 6

10 [GB/T 95 10 WASHER (b 10X &b 20X 2) SFEHA (D 10X d20X2) 4

11 |GB/T 16674.2 M10X 1.25X 30|BOLT, FLANGE (M10 X 1. 25X 30) S S T BERE (M10 X 1. 25X 30) 4

12 [GB/T 6187.1 M8 LOCKING NUT (M8) 7N H BUEEE (M8) 4 HAE
13 [GB/T 6170 M12 NUT (M12) 7N FABERE (M12) 4

14 |GB/T 93 12 SPRING WASHER (& 12) FREE I (b 12) 4

15 [A0501000 FRONT SHOCK ABSORBER HI RS A5 2

16 |GB/T 5782 M12X60 BOLT (M12 X 60) Ah7S H ISR (M12 X 60) 4

17 [GB/T 16674.2 M10X 1.25X 100 |BOLT, FLANGE (M10 X 1. 25X 100) IS HVE S A (ML0X 1. 25X 100) | 4

18 [W0506020 SPACER BUSH (NYLON) REHE 8

19 [W0506030 SPACER BUSH IS 4

20 [GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N H AR BE (M10 X 1. 25) 4

21 |GB/T 6170 M8 NUT (M8) N FAMEEE (MS) 6

22 |GB/T 93 8 SPRING WASHER (& 8) FREE I (D 8) 6

23 |GB/T 6170 M10X1.25 NUT (M10 X 1. 25) N AMERE (M10X 1. 25) 2

24 00505020 FRONT RIGHT ARM (LOWER) B P42 44 () 1

25 00505010 FRONT LEFT ARM (LOWER) B TR A () 1

26 [GB/T 5782 M8X20 BOLT (M8 X 20) Hh7S ISR (M8 X 20) 6

27 |GB/T 5782 M10X1.25X45 [BOLT (M10X 1. 25X 45) ARSI IERE (M10 X 1. 25X 45) 2 2L
28 |G0505110 FRONT BALL PIN (LOWER) HI MR ERSK 2

29 ]A0802020 BRAKE CALIPER (L) e il 2 EH UK 1

30 [A0802010 BRAKE CALIPER(R) A1 1] 2 R K 1

31 |A0802022 BRAKE PAD (R) A 2 2

32 [A0802021 BRAKE PAD (L) e il sh i A 2

33 |S0501002 RIVET (b 5X16) FAIET (b 5X16) 6

34 00505030 FRONT SUSPENSION PROTECTOR (L) |Hij Ac 3 BE it 1

35 00505040 FRONT SUSPENSION PROTECTOR (R) | A5 3 BE ik 1

36 (00809020 FLANGE, HOOP e St 2 1F 3 BT e A {5 A




FO4 Bf. J5% &) FRONT REAR WHEEL ASSY

9 10




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [A0601010 REAR TYRE IEE i 4
2 |A0602020 REAR RIM(IRON) JE R () 4
3 |A0601040 MOUNTING NUT, RIM(M18x1. 5) AR IRME (M18 X 1. 5) 16
4 |GB/T 95 18 WASHER (b 18X & 34X 3) TR (b 18X h 34X 3) 4
5 |GB/T 95 18 WASHER (& 18X & 44 X 3) S (D 18X b 44X 3) 4
6 |A0405004 NUT, RIM SHAFT (M18X 1. 5) PR R (M18 X 1. 5) 4
7 |GB/T 91 4X30 COTTER PIN(4X 30) JF 4 (4X30) 4
8 |A0602060 IRON RIM CAP Ay b E 4
9 |A0601060 INFLATION VALVE KT 4
10 |A0601050 CAP, INFLATION VALVE SITHE 4
11
12
13
14
15
16
17
18
19
20
21
22
23

Do
=~




F05 J5=+E & REAR SUSPENSION

3 6
Q)
AR l\,
6 \
19

42 43 4




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |GB/T 16674.2 M10X1.25X195 |BOLT, FLANGE (M10X 1. 25X 195)  [/SAiE 22k (M10X 1. 25X 195) | 2
2 |GB/T 6187.2 MI12X1.25 LOCKING NUT (M12X 1. 25) 7N EBUERE (M12X 1. 25) 4
3 |A0506040 SPACER BUSH (NYLON) 5 FEE e vE 4
4 100506010 REAR UPPER ARM Ja brRE A 2
5 |GB/T 16674.2 M12X1.25X95|BOLT, FLANGE (M12X 1. 25X 95) INFVE LTRSS (M12 X 1. 25X 95) 2
6 |W0506020 SPACER BUSH (NYLON) RENE 12
7 |GB/T 6187.2 M10X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 6
8 |GB/T 16674.2 M10X1.25X55(BOLT, FLANGE (M10 X 1. 25X 55) 7N A R (MLO X 1. 25 X 55) 6
9 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N AR (M10 X 1. 25) 6
10 |A0502000 REAR SHOCK ABSORBER =R 995954 4
11 |GB/T 91 2.5X25 COTTER PIN(2.5X25) FFE4 (2. 5X25) 4 HUAAFHERTER K i 1 45
12 |GB/T 6179 M10X1. 25 SOLT NUT (M10X 1. 25) 7N T REIERE (M10 X 1. 25) 4 T FFHER B Sk S48 1
13 |GB/T 5287 10 WASHER (b 10X d 20X 1) TR (D 10X d20X1) 4 HUAAFHERTER K e 19 45
14 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) 7NV ZE THNEAE (M8 X 20) 4
15 |H0507050 HOLDER A IAF [ e 2
16 [H0507040 RUBBER WASHER AN R 2
17 00507010 TORSION BAR I A 1
18 00506030 SPACER BUSH(d 10.5X & 16X 175) |f5 EREERGE (b 10.5X d16X175) | 2
19 |00507020 GLOBE JOINT S TAFHEAT R Sk 8 2
20 |GB/T 16674.2 M12X1.25X 175 |BOLT, FLANGE (M12X 1. 25X 175)  [/NAE 2 EER M12X 1. 25X 175) | 2
21 |A0505070 BUFFERING SPACER BUSH B RME 4
22 |A0506060 SPACER BUSH 5 N EERE 2
23 |GB/T 16674.2 M6X12 BOLT, FLANGE (M6 X 12) 7N FAVE S TS (M6 X 12) 2
24 |G0801020 CLAMP T £ 2

10




F05 J5=+E & REAR SUSPENSION

11



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
25 |GB/T 16674.2 M10X 1. 25X 100 [BOLT, FLANGE (M10 X 1. 25X 100)  |/SAVE2HIZEH: M10X 1. 25X100) | 4
26 [W0506030 SPACER BUSH BENRE 4
27 (00506020 REAR LEFT ARM (LOWER) J& PR A 2
28 |S0501002 RIVET (b 5X 16) FrEET (b 5X16) 6
29 (00506040 REAR SUSPENSION PROTECTOR (L) |53 34t (4) 1
30 100506050 REAR SUSPENSION PROTECTOR (R) | #5/ B4R (45) 1
31 |A0504010 FLANGE, REAR WHEEL (LEFT) Vi SR e 1
32 |A0504020 FLANGE, REAR WHEEL (RIGHT) HfEREE 1
33 [A0503020 BEARING (DAC3562) h 7k (DAC3562) 2
34 |GB/T 893.2 62 CIRCLIP FLH s 4 P 2
35 |A0803010 REAR BRAKE DISC(®218) JEHIEhHL (D 218) 2
36 |GB/T 5782 M10X30 BOLT (M10X 30) HR75FIREE (M10 X 30) 8
37 |A0803020 WHEEL HUB K 2 B
38 |A0802020 BRAKE CALIPER (L) T 1 B e e 1
39 |A0802010 BRAKE CALIPER (R) A il B Ak 1
40 [GB/T 5287 12 WASHER (b 12X & 24X 2) AR (D 12X 024X 2) 4
41 |GB/T 16674.2 M12X 1. 25X 30 |BOLT, FLANGE (M12 X 1. 25X 30) INHE TR (M12X 1. 25X 30) 4
42 |GB/T 93 12 SPRING WASHER (& 12) T (b 12) 4
43 |A0802022 BRAKE PAD (RIGHT) 7 ) 2 2
44 [A0802021 BRAKE PAD (LEFT) e B R 2
45
46
47
48

12




F06 #[ %4t TURNING SYSTEM

13




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY |PRICE($) REMARKS

1 [GB/T 5782 M8X25 BOLT (M8 X 25) G5 IR (M8 X 25) 4

2 |GB/T 93 8 SPRING WASHER (®8) FE I (D 8) 4

3 100904010 STEERING SHAFT (TOP) S 1) 1

4 00904060 OIL SEAL, STEERING STRENGTHENER |%% il )y /7 & yih & 1

5 |[GB/T 893.2 30 CIRCLIP (& 30) LA FE (b 30) 1

6 |GB/T 5787 M8X30 BOLT, FLANGE (M8 X 30) 7N A2 THNEAE (M8 X 30) 3

7 100904050 BEARING (6903-2R) & (6903-2R) 1 G17X d30X7T
8 00904040 FLANGE, STEERING STRENGTHENER |%% [a] B /73 >4 4 1

9 00904030 STEERING STRENGTHENER ) 1% 1

10 {00904020 STEERING COLUMN (BOTTOM) I~ A ) il 1

11 00901010 STEERING ASSY J7 AL 1

12 |GB/T 16674.2 M10X 1.25X70|BOLT, FLANGE (M10X 1. 25X 70) 7N AV S THNEAE (M10 X 1. 25X 70) 4 REE
13 |A0901040 HOLSTER, STEERING ASSY LR IE R ES 2

14 |GB/T 6187.2 MLOX1.25 LOCKING NUT (M10X 1. 25) 7N B BERE (M10 X 1. 25) 4

15 |A0901030 HOOP, STEERING COLUMN (IRON) J7 ML (k) 2

16 |GB/T 95 14 GASKET (b 14X &b 26 X 3) TR (D 14X d26X3) 1

17 100903050 SPACER BUSH (NYLON) AR R e 2

18 |GB/T 6187.2 M8 LOCKING NUT (M8) N A EBUEEE (M8) 2

19 |W0806030 SPACER BUSH (NYLON) EW AN RS 2

20 (00903010 BOLT, STEERING COLUMN 7 A AR [ o WA 2

21 |GB/T 6187.2 M6 LOCKING NUT (M6) N EBUEEE (M6) 2

22 |W0903020 GAS SRPING, STEERING COLUMN J7 )RR IR T A 1

23 [S1001005 BOLT (M6) 5 Fr e (M6) 2

24 100903080 STEERING COLUMN J5 I FEAE 1

25 |GB/T 95 18 GASKET (&b 18X & 34 X 3) SR (D 18X d 34X 3) 4

26 (90101020 CORE SHAFT, STEERING 7 1) FE A il 1

27 [A0902010 STEERING WHEEL ASSY J7 1A S 1

28 (60902040 DECORATING COVER IR I\ ¢ 6] 2 i 2 1

29 [GB/T 70.1 M5X 15 BOLT (M5 X 15) N 7S g AR (M5 X 15) 6

14




FO7 #£5h £&%: TRANSMISSION SYSTEM

15



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS

1 00808010 HAND BRAKE ASSY T i s 1

2 |A0808010 PIN BOLT, HAND BRAKE TR Zh #5517 5 A7 4 2

3 [GB/T 6187.1 M10X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 6

4 100405040 SHAFT SET, R. REAR VEP R L 1

5 |A0402000 REAR AXLE ASSY & AR 1

6 |A0205030 AIR HOSE, AXLE KE 2

7 100402010 SPACER BUSH(d 10.5X 20X 11.5) |[FA @M EHEY (b 10.5X & 20X 11.5) 2

8 |H0402010 SUPPORT, REAR DIFFERENTTAL IEERENEE RS 2

9 |GB/T 16674.2 MI10X 1. 25X 120 |BOLT, FLANGE (M10X 1. 25X 120)  |/NA9% 22 Mg (M10X 1. 25X 120) | 2

10 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) 7N L THNEAE (M8 X 20) 6

11 00405030 SHAFT SET, L. REAR 77 e >l 1

12 {00809010 GRIP BRAKE TR B0 8 1

13 00404020 REAR DRIVE SHAFT J5 A 2l 1

14 |GB/T 93 10 SPRING WASHER (P 10) T (D 10) 6

15 |GB/T 16674.1 M10X 1.25X30|BOLT, FLANGE (M10 X 1. 25X 30) JNHAE TR (M10 X 1. 25X 30) 6 FAE
16 |A0404030 BOLT (M8 X 1X22) fEZ) g (M8 X 1 X 22) 12 R
17 |GB/T 93 8 SPRING WASHER (®8) B E (DY) 12

18 00404010 FRONT DRIVE SHAFT A% 5 il 1

19 |GB/T 5786 M10X1.25X70 [BOLT (ML10X 1. 25X 70) Hh7S FIEFE (M10X 1. 25X 70) 1 AEWRLL
20 00405010 SHAFT SET, L. FR Aif /e 22l 1

21 |GB/T 16674.2 M10X 1. 25X90|BOLT, FLANGE (M10 X 1. 25X 90) JNFAE 2 TS (M10 X 1. 25 X90) 1

22 |A0401000 FRONT AXLE ASSY (I RENSY5Y 1

23 (00405020 SHAFT SET, R. FR IESE=! 1

24

16




FO8 #3h %%t BRAKE SYSTEM

17



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |A0804000 BRAKE FLUID RESERVOIR PN Eoid 1
2 |GB/T 16674.2 M6X 16 BOLT, FLANGE (M6 X 16) FNFTE 2L THEAE (M6 X 16) 2
3 S0301003 CIRCLIP (db 13- 19) g0 (b 13- b 19) 4
4 00805050 BRAKE HOSE, FRONT MASTER CYLINDER (M) |1 ZE 4% % (b a]) 1
5 00805040 BRAKE HOSE, REAR MASTER CYLINDER (R) |3 Z-#%F (45 )5) 1
6 |GB/T 6187.1 MI10X1.25  |LOCKING NUT (M10X 1. 25) 7N EBUERE (M10X 1. 25) 8
7 |A0807010 T-JOINT, BRAKE HOSE R ZEJM A — 2
8 100805030 BRAKE HOSE, REAR MASTER CYLINDER (L) |3 %84 (L2 J5) 1
9 100805020 BRAKE HOSE, FRONT MASTER CYLINDER (R) | ZE#& (45 /i) 1
10 |E0805140 COPPER TUBE, BRAKE 5 R 26 b B 1
11 [A1209031 BRAKE HOSE Y (EEC) 2
12 |W0806030 SPACER BUSH (NYLON) Je NEE 2
13 |GB/T 882 8X20 PIN($8X20) A% (b 8> 20) 2
14 [W0806010 FIXING PLATE A 25 [i] 5 AT 1
15 |GB/T 70.1 M10X1.25X60 [BOLT (M10X 1. 25X 60) 7S A2 S8 (M10X 1. 25X60) | 2
16 00801010 MASTER CYLINDER, PEDAL BRAKE  |#iZh % 1
17 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N E SR EE (M8) 2
18 |[W0806020 HOLDER, BRAKE AND THROTTLE TR 2 22 e P AL 1
19 |GB/T 16674.2 M10X1.25X25|BOLT, FLANGE (M10 X 1. 25 X 25) 7N E TR (M10 X 1. 25 X 25) 4
20 [S0303012 E-CIRCLIP (b 10X 20X 1) REE (010X d20X1) 1
21 |GB/T 91 2X30 COTTER PIN(2X 30) JF 4 (2X30) 2
22 |00805010 BRAKE HOSE, FRONT MASTER CYLINDER (L) [} ZE#%& (/£ H) 1
23 (00810010 HANDLE BRAKE FHMF 1
24 |GB/T 16674.2 M8X30 BOLT, FLANGE (M8 X 30) 7N T ZE A (M8 X 30) 2
25 00810020 CABLE, PARKING FRIFIR 1
26 |A0810030 CABLE, PARKING TR 2 [l for 5 2% 1

18




F09 7K¥ %t WATER COOLER SYSTEM

%%

R
X}

19 20 21 22

18

19



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |A0201040 WATER OUTLET HOSE, FR RANHLHIKE T 1
2 |S0301004 CIRCLIP (d22-d 32) Ho4iE (b 22- b 32) 6
3 |W0201060 JOINT, WATER HOSE KBk 2
4 (C0201010 INTAKE PIPE, ENGINE (REAR) RENHLH KE (5 B 1
5 |A0201020 WATER HOSE, WATER GAP Ik 1
6 |A0201010 WATER OUTLET HOSE, RR KAWL KE (5B 1
7 |H0205020 RESERVOIR TANK *hFE KA 1
8 |S0302112 CLAMP (& 10) R4 (b 10) 1
9 |S0301005 CIRCLIP (b 25- & 38) g (b 25- b 38) 2
10 [S0302114 CLAMP (b 12) R4 (b 12) 1
11 |GB/T 16674.2 M6X 16 BOLT, FLANGE (M6 X 16) 7N L L THNEAE (M6 X 16) 10
12 |A0205040 WATER HOSE, RESERVOIR TANK FNFEKE (840mm, FHAH k) 1
13 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N BREE (M6) 8
14 |GB/T 95 8 WASHER (08X & 16X 1) AR (D8X b 16X 1) 4
15 00203040 FAN BRACKET N HLT R 2R 2
16 |A0203010 FAN ASSY KAE X LA 1
17 100202010 RADIATOR FRIKAE 1
18 |A1005010 THERMOSWITCH R R 1
19 100202020 BUFFERING COLLAR TFRE 4
20 00202030 SPACER BUSH IKFERTE 4
21 |GB/T 93 6 SPRING WASHER (& 6) R (b 6) 4
22 |GB/T 16674.2 M6X20 BOLT, FLANGE (M6 X 20) 7N T ZE THNEAE (M6 X 20) 4
23
24

20




F10 HEX &4t EXHAUST SYSTEM

21



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [A0110100 OXYGEN TRANSDUCER AL IR 1
2 |GB/T 70.1 M10X1.25X55 [BOLT(M10X 1.25X55) P 7S 2 R S8R (M10X 1. 25X55) | 2
3 |A0107050 WASHER HAE CPATRLAT) 2y 4
4 |A0104030 RUBBER WASHER GeIT R () 4
5 |GB/T 6187.1 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 2
6 00107020 MUFFLER H 75 A A 1
7 100107030 HOOP, MUFFLER HARZRE 1
8 |GB/T 5789 M8X25 BOLT, FLANGE (M8 X 25) 7N L THNEAE (M8 X 25) 1
9 100107010 EXHAUST PIPE HEAE A 1
10 |GB/T 6170 M8 NUT (M8) 7N FHUEEE (M8) 4
11
12
13
14
15
16
17
18
19
20
21
22
23
24

22




F11 ZEBEHHLH  GEAR SHIFTING

23



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [H0303230 GLOBE JOINT, GEARSHIFT Hers Rk 1
2100303010 GEARSHIFT ROD ARG TR 1
3 |GB/T 91 3.2X20 COTTER PIN(3.2X20) FF 48 (3. 2X20) 1
4 |W0806030 SPACER BUSH (NYLON) R /NBE 4
5 |GB/T 6187.1 M8 LOCKING NUT (M8) 75 BB RE (M8) 1
6 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) NI L THERE (M8 X 20) 1
7 100109010 THROTTLE CABLE i IWEDAS 1
8 50303012 E-CIRCLIP FIEEE(D10X d20X 1) 1
9 100109030 TORSION SPRING T TEAR O 2% 1
10 |GB/T 6170 M6 NUT (M6) 7N FHUEEE (M6) 1
11 |W0109050 FIXING PLATE T E AR AT 1
12 |GB/T 16674.2 M6X50 BOLT, FLANGE (M6 X 50) 7N L 2 THNEAE (M6 X 50) 1 IR
13 |W0109030 TORSION SPRING HE (/) 1
14 00303020 CABLE, GEARSHIFT R E AN 1
15 |GB/T 91 2X30 COTTER PIN(2X30) JF IV (2X30) 2
16 |W0109010 THROTTLE PEDAL THITTES R 1
17 |GB/T 882 8X20 PIN($8X20) B4 % (8 20) 1
18 [00303030 SHIFT ARM B 2 A 1
19 |GB/T 93 6 SPRING WASHER (& 6) R (b 6) 1
20
21
22
23
24

24




F12 =S yEiES% AIR FILTER




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |A0105040 AIR FILTER ASSY YRR LK 1
2 |A1209032 AIR HOSE , CRANKCASE (400mm) T (400mm EPA) 1
3 S0301002 CLAMP (& 10— 16) Hudii (b 10- b 16) 2
4 |A0110190 CARBON CANISTER CONTROL VALVE |83 %5 2 il & 2
5 |A1209030 FUEL HOSE (130mm EPA) JRIME (130mm EPA) 2
6 |S0302112 CLAMP (¢ 10) R4 (b 10) 4
7 |GB/T 16674.2 M6X 12 BOLT, FLANGE (M6 X 12) 7N T A TS (M6 X 12) 1
8 100105020 BRACKET, AIR FILTER T E AR B E S e 1
9 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N SR EE (M6) 2
10 |00105010 BRACKET, AIR FILTER YA SR 1
11 |GB/T 16674.2 M6X20 BOLT, FLANGE (M6 X 20) 7N VL L THNEAE (M6 X 20) 2
12 |A0110090 ATIR TEMPERATURE TRANSDUCER AR AR AR 1
13
14
15
16
17
18
19
20
21
22
23
24

26




F13 JRMWM AL FUEL SYSTEM

27




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [A1209032 FUEL HOSE (660mm) BRI E (EPA) 2
2 |S0301003 CIRCLIP (db 13- 19) g0 (b 13- b 19) 6
3 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N SR EE (M8) 1
4 |A1209071 FUEL FILTER SET PRI IR T L (R ) 1
5 |F1209040 FUEL HOSE TR B 1
6 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) NI L THERE (M8 X 20) 1
7 101209010 FUEL TANK AR 1
8 |F1209070 JOINT, FUEL HOSE FEL VT 2 e Sk 1
9 |GB/T 893.2 110 HOOP SRS 1
10 |[F1209080 “0” SEAL RING(d6X ¢ 100) 0155 E+ 8 (b 6X b 100) 1
11 01209020 FUEL PUMP CERm) /ST ERS 1
12 |GB/T 16674.2 M6X 16 BOLT, FLANGE (M6 X 16) 7N VL THNEAE (M6 X 16) 5
13 |A1220050 HEAT INSULATION (450X 350X5) |k HEAN] 122 K& FA (450 X 350 X 5) 2
14
15
16
17
18
19
20
21
22
23
24

28




F14 Z4#4H/ SEAT SAFETY BELT

29



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

PRICE ($)

REMARKS

01111010

SEAT SAFETY BELT ASSY

‘w A AT

GB/T 95 10

WASHER (b 10X & 20X 1)

SERA (b 10X d 20X 1)

GB/T 70.1 M10X1.25X25

BOLT (M10 X 1. 25 X 25)

WS A2 R Sk 2 (M10 X 1. 25X 25)

O |0 || |01 [ |wWw DN

—_
o

[u—
[a—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

30




F15 BEERGZHAY4: SEAT ASSY

31



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [01206030 SEAT SIDE BOARD (R) Jole e A AR 1
2 |GB/T 845 4.8X16 SCREW (ST4. 8 X 16) -2 7 Sk F BUZET (ST4. 8X16) | 26
3 |01113010 ENGING COVER RENHLE 1
4 |A1212020 RIGHT SEAT ASSY A BEFR S 1
5 |GB/T 70.1 MI0X1.25X25 |BOLT(M10X 1.25X25) 7S 2 R S8R (M10X 1. 25X 25) | 6
6 |H1222020 COBBRA IE S 6
7 |A1212010 LEFT SEAT ASSY T BERR Sk B 1
8 |GB/T 16674.1 M8X 16 BOLT, FLANGE (M8 X 16) 7N L TSR (M8 X 16) 8
9 |J1205020 CARD BLOCK SEAT o Fep R B 2
10 [01205010 SEAT BASE ASSY JAE 5 AE 2 A4 1
11 ]01206020 SEAT SIDE BOARD (L) JAlE ey 7 A 1
12 101223010 MAIN FRAME SIDE BOARD BRI AR 2
13 [01109010 SIDE BOARD (L) mE AR (Ae) 1
14 |01214010 FLOOR BOARD AR 1
15 |01109020 SIDE BOARD (R) mIEImR C4) 1
16 01206010 SEAT COVER JAE R AE TS LA 2R A 1
17 |S0501002 RIVET (b 5X 16) FIEET (b 5X16) 24
18 |A1220050 HEAT INSULATION JAE e HEE A 2 o AR 1
19 01214020 DRIVE SHAFT COVER &5 = 1
20
21
22
23
24

32




F16 HES %% ELECTRICAL SYSTEM

33




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) 7N T A THNEAE (M6 X 20) 5
2 |A0110080 AIR PRESSURE TRANSDUCER AR SR IS 1
3 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N B IR B (M6) 9
4 |H1209040 FUEL HOSE (330mm EPA) JRIME (330mm EPA) 1
5 [S0302112 CLAMP (® 10) R4 (©10) 2
6 01005010 COMBINED SWITCH ASSY HEFFK 1
7 01005020 SWITCH OF DUMPING PUMP ESISS 1
8 101005030 WINCH SWITCH LEETT R 1
9 |A1005020 SWITCH, POWER SUPPLY NI S 1
10 |01013013 METER ASSY AR SRR 1
11 ]01016010 HOLDER, SPEED METER RS 1
12 |GB/T 16674.1 M6X 12 BOLT, FLANGE (M6 X 12) 7N FTE L TSR (M6 X 12) 5
13 [A0110130 HIGH VOLTAGE COIL e R K B 1
14 101001010 MAIN CABLE ASSY L 1
15 |A1002010 BATTERY E L 1
16 |A0104030 RUBBER  WASHER PR () 2
17 |GB/T 819.1 M6X16 SCREW (M6 X 16) + 7 K Sk e (M6 X 16) 2
18 |A1002040 CLAMP, BATTERY & HLIBAE Sk e+ 1
19 |A1002030 ANODE JACKET, BATTERY NN AR S 1
20 |A1005050 IGNITION SWITCH R ITRAA: 1 iy THIAR
21 01001020 GROUND WIRE L 1
22 (01011040 START NEGATIVE WIRE E B AR 4 1
23 101001030 CARGO BOX CABLE ASSY FERIZE R 1
24 (01011030 START POSITIVE WIRE B IE AR 2k 1
25 101017020 CAPSTAN SOCKET 24 4 1

34




F16 HES %% ELECTRICAL SYSTEM

35




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
26 |GB/T 818 M6X16 SCREW (M6 X 16) + 2 R Sk A2 A (M6 X 16) 2
27 |A1011090 STARTING RELAY BNk A 1
28 [A1011100 STARTING RELAY POSITIVE EC B 4k FL A8 E R 2k 1
29 [J1005010 SWITCH, BRAKE LIGHT FRIZETF R 1
30 |GB/T 91 2X20 PIN, SPLIT (2 20) JF 4 (2X20) 2
31 |GB/T 6187.1 M5 LOCKING NUT (M5) 7N B K IR BE (M5) 4
32 |A0110110 ECU ECU 1
33 |GB/T 818 M5X20 SCREW (M5 X 20) +- 2 R Sk A (M5 X 20) 4
34 01011020 WINCH RELAY KBk AR A 1
35 |GB/T 845 4.2X12 SCREW (ST4. 2X 12) 25 Sk B BURET (ST4. 2 X 12) 2
36 [01015010 FUSE BOX ASSY P 1
37 |GB/T 845 4.8X16 SCREW (ST4. 8 X 16) 25 Sk B BUEET (ST4. 8 X 16) 1
38 101011010 STARTING RELAY HOLDER S B 4k H 38 1
39 |A1005030 BRAKE LIGHT SWITCH RZEAT TP o6 1
40 01011090 EPS CONTROLLER EPS¥ | 2% 1
41 |GB/T 16674.1 M6X 16 BOLT, FLANGE (M6 X 16) INFAIE S THN A (M6 X 16) 2
42 [GB/T 818 M4X20 SCREW (M4 X 20) + 2 [ Sk AR (M4 X 20) 2
43 |A1011080 2WD & 4WD CONVERSION RELAY DY BR A R Ak A 1
44 (01017010 POWER SOCKET FEL VIR it A e 3
45 |A0110180 RECTIFIER LA S 1
46 |GB/T 6170 M4 NUT (M4) 7N IR EE (M4) 2
47 |A1011020 LAYERING DU BR A Ak L 2 s S 1
48 |GB/T 16674.1 M6X 30 BOLT, FLANGE (M6 X 30) FNFTE L TSR (M6 X 30) 2
49 |GB/T 16674.1 M6X25 BOLT, FLANGE (M6 X 25) 7N AL S T A (M6 X 25) 2
50 [A0110120 IGNITION COIL RUK ] 1

36




F17 &% . #BZEERL WINCH ASSY. HITCH BALL

37




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |GB/T 16674.2 M8X25 BOLT, FLANGE (M8 X 25) 7N VL L TS (M8 X 25) 2
2 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N E SR EE (M8) 4
3 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) 7N VL L TS (M8 X 20) 1
4 101010010 WINCH ASSY (3000h) K4k % (3000%%) 1
5 101219010 TOWING BRACKET ASSY i 42 [ ZR A 1
6 |GB/T 16674.2 M10X 1. 25X 25(BOLT, FLANGE (M10X 1. 25X 25) 7N 2 R (M10 X 1. 25 X 25) 8
7 |A1219010 “R” PIN HEERTELAH 1
8 |A1219060 EXTENSION BRACKET ASSY i IR AR AT 1
9 |A1219030 HITCH BALL HiZEER K 2k 1
10 |A1219020 SAFETY BOLT i B e 1
11
12
13
14
15
16
17
18
19
20
21
22
23
24

38




F18 588 B REAR CARGO BOX ASSY

39



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY |PRICE($) REMARKS

1 ]01216020 PLATE, REAR CARGO BOX (L) Ji A8 A e [l AR A 1

2 (01216010 REAR CARGO BOX ASSY J& ZEAE S 1

3 |GB/T 16674.2 M8X20 BOLT, FLANGE (M8 X 20) 7N A2 THNEAE (M8 X 20) 8

4 (01216040 PLATE, REAR CARGO BOX (FR) J5 SRR T AR AHA 1

5 |GB/T 6187.2 M6 LOCKING NUT (M6) 7N A B s BE (M6) 6

6 |GB/T 6187.2 MI2X1.25 LOCKING NUT (M12X 1. 25) 7N SR SR B (M12 X 1. 25) 2

7 |GB/T 6187.1 M8X1.25 LOCKING NUT (M8X 1. 25) 75 B BE B (M8 X 1. 25) 2

8 |GB/T 16674.2 M12X1.25X75|BOLT, FLANGE (M12X 1. 25X 75) INFAVE S TSRS (M12 X 1. 25 X 75) 2

9 |R15E1004 HINGE ASSY, REAR CARGO BOX Ja AR A T 4 R IR FE
10 01216030 PLATE, REAR CARGO BOX (R) J& R AR A BRI A A 1

11 |H1209130 RUBBER WASHER THIRE [ R 2 i Jsg 2 4

12 |W1216180 CABLE, REAR CARGO BOX ISR 2

13 |GB/T 819.1 M6X 14 BOLT (M6 X 14) YTk (M6 X 14) 6 A
14 01008030 REVERSE LIGHT Jii A ZE 3 [ AT 2

15 |GB/T 16674.2 M10X 1.25X95[BOLT, FLANGE (M10X 1. 25X 95) ZN RS B A (M10 X 1. 25 X 95) 2

16 |GB/T 6187.1 M10X1.25 LOCKING NUT(M10X 1. 25) 7N B BUERE (M10 X 1. 25) 4

17 |GB/T 6187.1 M6 LOCKING NUT (M6) N EBEEE (M6) 20

18 |GB/T 16674.2 M6X16 BOLT, FLANGE (M6 X 16) 7N TR A TH B (M6 X 16) 20

19 |GB/T 6187.2 M5 LOCKING NUT (M5) 7~ FR B SR BRE (M5) 2

20 |G1008070 LICENSE PLATE LIGHT AT 1

21 [01016030 HOLDER, SEAT BELT 18] ZE 4T [ 5 AR 1

22 (01008020 TAILLIGHT {5 24T 1

23 (01216060 SOCKET, REAR CARGO BOX Ji 2 A A 4

24 101216050 PLATE, REAR CARGO BOX (RR) b DA a B AR 2 A 1

25 |A0907040 BLOCK POLE (520mm) + 2% (520mm) 2

26 101009020 DUMPING PUMP ASSY TR S 1

27 |GB/T 16674.2 M10X 1. 25X 55|BOLT, FLANGE (M10 X 1. 25 X 55) 7N AR A TS A (M10 X 1. 25 X 55) 2

28 101009010 JOINT, DUMPING PUMP Je R TR 3k 1

40




F19 Bie4Ma I FRONT CARGO BOX ASSY I

‘ il
® !
A ) A
,1' “;) 0 0'
)2

\ @ |

41




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |GB/T 819.1 M6X16 SCREW (M6 X 16) F 7 K S B (M6 X 16) 6
2 |GB/T 6187.2 M6 LOCKING NUT (M6) 75 BB RE (M6) 2
3 (01008050 FRONT TURNING LIGHT AL AT 2
4 101016090 TURN LIGHTS FIXED PLATE B AT T SE AR 2
5 [GB/T 823 M6X16 SCREW (M6 X 16) +- N SR BRAT (M6 X 16) 4
6 |GB/T 6187.2 M6 LOCKING NUT (M6) 7N B K IR B (M6) 6
7 (01101011 FRONT CARGO BOX HIZE A PR R 2L 1
8 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A EE R (M10 X 1. 25) 2
9 |GB/T 16674.2 M10X1.25X60(BOLT, FLANGE (M10 X 1. 25X 60) 7N 2 T R (M10 X 1. 25 X60) 2
10 {01001090 CARGO BOX CABLE ASSY IR 1 & g 1
11 01008060 SPRING E4) 2
12 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N FTE L TR (M8 X 20) 2
13 01203021 DECORATING PLATE PRESAT T BETbR 1
14 |GB/T 819.1 M6X20 SCREW (M6 X 20) + K i Sk B (M6 X 20) 2
15 |GB/T 16674.2 M10X1.25X25|BOLT, FLANGE (M10 X 1. 25 X 25) 7N 2 TR (M10 X 1. 25 X 25) 3
16 01203011 BUMPER PRES AT LA 1
17 01008011 HEADLIGHT HIORAT A A 2
18 |A0907040 BLOCK POLE (370mm) %% (370mm) 2
19 ]01101020 SPRING R 2
20 |S0501002 RIVET (b 5X16) FrHIET (05X 16) 4
21 |C1212170 SEAT LOCK N 2
22 |GB/T 5782 M8X20 BOLT (M8 X 20) AP FIEAE (M8 X 20) 4 IE Sk
23 |GB/T 95 8 WASHER (b 8 X db 20X 1) TR (D8X d20X1) 4 IE 4=k
24 |S0404002 RUBBER WASHER (& 8) B F (b 8) 4 IES=ki
25 |GB/T 95 5 WASHER (b 5X db 10X 1) TFHA (D5X d10X1) 4 ISk
26 |GB/T 819.1 M5X 16 BOLT (M5 X 16) T Uk (M5 X 16) 4

42




F20 BiFe48M sk II FRONT CARGO BOX ASSY II

43




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [H1222020 COBBRA IEE S 8
2 |GB/T 16674.2 M8X75 BOLT, FLANGE (M8 X 75) 7N T L TS (M8 X 75) 8
3 101222010 FRONT RACK ASSY HIAT 23R IR AT 1
4 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A BUE R EE (M10 X 1. 25) 2
5 101016050 COVER, HEADLIGHT BT B2 2
6 [S0501001 RIVET (b 4X16) FAET (b 4X16) 16
7 |F1008021 FRONT TURNING LIGHT (R) A a1 kT () 1
8 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N T THNEAE (M8 X 20) 2
9 |GB/T 819.1 M6X 16 SCREW (M6 X 16) 7K S A8 (M6 X 16) 4
10 [S0404001 RUBBER WASHER (& 6) BIRE R (b 6) 4
11 ]01203020 DECORATING PLATE AR XL 1
12 |GB/T 16674.2 M10X 1. 25X 25|BOLT, FLANGE (M10X 1. 25 X 25) INFVE TSRS (M10X 1. 25 X 25) 3
13 |[F1008020 FRONT TURNING LIGHT (L) i JE ¥ w47 () 1
14 |01203010 BUMPER RS AT 24 1
15 |A1203030 COBBRA, BUMPER 1R AT 53k 2
16 |GB/T 845 4.8X%X16 SCREW (ST4. 8 X 16) T2 5 Sk B BURET (ST4. 8 X 16) 4
17 101102010 DECORATING PLATE e 1
18 01008010 HEADLIGHT ASSY AR AT 2
19 [GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) 7N L ZE THNEAE (M6 X 20) 4
20 [GB/T 16674.2 M10X 1. 25X 60|BOLT, FLANGE (M10 X 1. 25X 60) N 2 TH B (M10 X 1. 25 X60) 2
21 (01101010 FRONT CARGO BOX AT & 44 1
22 |A0907040 BLOCK POLE (370mm) + 2% (370mm) 2
23 [S0501002 RIVET (b 5X16) FiAIET (05X 16) 4
24 |C1212170 SEAT LOCK FE40 2
25 101101020 SPRING R 2

44




F21 I J#ER R CEILING JOIST

45




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [01405010 SEAT LOCK H-F 4% Jis 2% 3 1200mm, 350mm X 2
2 |GB/T 845 4.8X16 SCREW (ST4. 8 X 16) -2 7 Sk F BUZET (ST4. 8X16) | 35
3 01105020 FRONT SKIRT, METER 3R] 1
4 |GB/T 16674.2 M10X 1. 25X 20 (BOLT, FLANGE (M10X 1. 25X 20) 7N 2 R (M10 X 1. 25X 20) 4
5 [GB/T 6187.2 M10X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 8
6 [GB/T 70.1 MI0X1.25X60 |[BOLT(M10X 1.25X60) 7S 2 R S8 (M10X 1. 25X60) | 4
7 |GB/T 16674.2 M8X 16 BOLT, FLANGE (M8 X 16) 7N VL L TS (M8 X 16) 1
8 101201020 METER SUPPORT ASSY NEI=FY 1
9 01105010 METER PLATE eI 1
10 |GB/T 70.1 M10X25 BOLT (M10 X 25) N 7S A IREE (M10 X 25) 18
11 [A0907040 BLOCK POLE (380mm) K4 (380mm) 2
1201202030 REAR PROTECT POLE ASSY (L) o T THE 77 Jia HE 4 A 1
13 01202010 FRONT PROTECT POLE ASSY (L) e I THE 77 HiHE 2544 1
14 |GB/T 6187.2 M10X1.25 LOCKING NUT (M10X 1. 25) 7N AU IERE (M10 X 1. 25) 2
15 |A1008160 REAR VIEW MIRROR (L) Je JE A 1
16 01202040 REAR PROTECT POLE ASSY (R) T I THEA 5 HEZH A 1
17 |GB/T 16674.2 M10X 1.25X 25[BOLT, FLANGE (M10 X 1. 25X 25) INHAVE TR (M10 X 1. 25 X 25) 2
18 |01112050 HINGE, STORE BOX CAP BV A 1
19 [S0501001 RIVET (b4 X 16) FrEET (b 4X16) 12
20 [01112010 STORE BOX CAP B R 1
21 |C1212170 SEAT LOCK FE40 1
22 01202020 FRONT PROTECT POLE ASSY (R) e I VAR i HE ZH A 1
23 |A1008170 REAR VIEW MIRROR (R) HIE s 1
24

46




WINDSHIELD ASSY

F22 TiMH. #5X 388 CEILING JOIST.

47



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |GB/T 16674.1 M6X55 BOLT, FLANGE (M6 X 55) 7N VA A THNEAE (M6 X 55) 4
2 |GB/T 95 6 WASHER (b 6 X d 12X 1. 6) TFHA (D6X d12X1.6) 5
3 101106010 CEILING JOIST THH 1
4 [W1202060 CENTER SPACER, HOOP (IS 4
5 |GB/T 16674.1 M6X70 BOLT, FLANGE (M6 X 70) 7N VL L TSR (M6 X 70) 1
6 01202050 CENTER SPACER, HOOP g E 1
7 |W1202030 HOOP ( & 45) 4 (D 45) 5
8 |GB/T 923 M6 CAP NUT (M6) i JEUEEE (M6) 9
9 [01302040 WINDSHIELD ASSY HOOP 4B HO 5 4
10 [01302011 FOLDING WINDSHIELD 18 P I 1
11 ]01302050 WINDSHIELD ASSY CENTER SPACER |4 X\ 3355 & 4
12 |GB/T 819.1 M6X30 SCREW (M6 X 30) T K Sk B A2 (M6 X 30) 4
13
14
15
16
17
18
19
20
21
22
23
24

48




F23 BEZETH TOOLS

49




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 20999094 TOOL BOX TH& 1
2 |U0700051 WRENCH, PLUG KA LR 1
3 |U0700049 WRENCH PLUG, TIRE LRy ] 1
4 |U0800017 SCREWDRIVER i F T 1
5 |U0102006 SPANNER (12-14) FOHRFE (12-14) 1
6 |U0102007 SPANNER (13-15) FFORF (13-15) 1
7 |U0101001 SPANNER (5. 5-7) MfEiRF  (5.5-7) 1
8 |U0101003 SPANNER (8-10) MERF  (8-10) 1
9 |U0101009 SPANNER (14-17) MEAERT  (14-17) 1
10 |U0101011 SPANNER (17-19) AR T  (17-19) 1
11 |U0601006 INNER HEX SPANNER (10mm) NIRRT (10mm) 1
12 |U0601005 INNER HEX SPANNER (8mm) WSART (8mm) 1
13 |U0601004 INNER HEX SPANNER (6mm) N ANARTF (6mm) 1
14 |U0601003 INNER HEX SPANNER (5mm) W SARTF (5mm) 1
15 |A1407010 TOOLS ASSY 625 T A 1
16
17
18
19
20
21
22
23
24

50




F24 #$riR LABELS

Bl 1ROy

3 1
cr- 4%
5 6

Cormes
ittt
e e s

7

XY POWER
14

5 | e gl

51




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |A1402020 WARNING LABEL (R) ZaEy h) 1
2 |A1402010 WARNING LABEL (L) gt () 1
3 01402020 LABEL 1, REAR CARGO BOX Wi1E (BIG) 1
4 101402030 LABEL 2, REAR CARGO BOX I 4€ (IRON) 1
5 |W1402010 MARKS, HEAD COVER “EF1” Frhf 3
6 |H1402120 MARKS, DRIVE FORMAT DX Eh T b 1
7 |A1402110 LABEL, TYRE PRESSURE RS ERR 1
8 |A1402220 PRTROL WARNING STICKY TR 5 A 1
9 (01403010 MANUFACTURER PLATE il P Ao 1
10 |W1402040 LABEL, SAFETY MESSAGES GAFNIRIN 1
11 |A1402210 WARNING LABEL, FROM 4WD TO 2WD! | PY B # R bR 1
12 |A1402150 LABEL, GEARSHIFT e AR 1
13 |A1402080 LABEL, AGE LIMITED U PR B 1
14 101402040 LABEL, FRONT CARGO BOX ZE A T G T 1
15 |H1402160 ”XY”LOGO Fr 1
16 |01402050 “5” LABLE “5” Frhi 2
17 01402060 “00” LABLE “00” Frpm 2
18
19
20
21
22
23
24

52




